
G 0001     1    ST HOUSING COMPL. H1SH 03 EN-JL1030 5875591/B      000.000.675.591    78.0

E* 0010     4    ST HEXAGON HEAD SCREW M12X065 D 931 8.8                000.000.321.756     0.1

E* 0012     2    ST HEX SOCK.HD CAP SCR M12X070 D 912 8.8 A5E35711494A/AA 000.000.322.208     0.1

E* 0016     6    ST HEXAGON HEAD SCREW M10X065 D 931 8.8                000.000.321.108     0.0

E* 0030     4    ST PARALLEL PIN 12KK06X018 102Cr6 5882346/-      000.000.562.346     0.0

E 0031     2    ST SPRING-TYPE STRGHT PIN 08,0X032 I 8752 S                000.000.345.891     0.0

E 0038     2    ST PLUG SCREW B1 G1 A F 3082 5.8-A3P A5E35634239A/AA 000.000.326.953     0.1

E 0040     1    ST DIPSTICK G 1/4AX0345 ST 5603928/A      000.000.611.507     0.1

E 0041     1    ST SEALING RING 14,0X18,0 A D 7603 Cu                000.000.342.066     0.0

E 0045     1    ST PLUG SCREW B2 G 1/2A MAG F 3082 5.8-A3P A5E35634276A/AA 000.000.326.941     0.0

E 0050     1    ST COVER 140X080X12G 1/2 EN-JL1030 5603929/A      000.000.413.153     0.8

E 0052     1    ST SEAL 138X078X1,5 B1 W 5087 DILUFLEX                000.000.342.268     0.0

E 0059     6    ST HEXAGON HEAD SCREW M06X025 D 931 10.9 D0000933/-     000.000.321.567     0.0

E 0080     1    ST COVER E130/2D EN-JL1030 5881739/C      000.000.561.739     4.5

E 0082     1    ST COVER E130/2D EN-JL1030 5881739/C      000.000.561.739     4.5

E 0084    10    ST HEXAGON HEAD SCREW M10X030 D 933 10.9 A5E31995268A/AA 000.000.321.608     0.0

E 0085    12    ST HEXAGON HEAD SCREW M10X030 D 933 10.9 A5E31995268A/AA 000.000.321.608     0.0

E 0100     1    ST PINION SHAFT L 130,0/3,12 1.6587 5877075/A      000.000.677.075     5.9

ZÄHNEZAHL/NO.OF TEETH/NO.DENTS: 24

E 0102     1    ST CYLINDRICAL GEAR R 130,0/3,13 1.6587 5880844/D      000.000.560.844    11.2

ZÄHNEZAHL/NO.OF TEETH/NO.DENTS: 75

E 0107     1    ST PARALLEL KEY 14X09X080 B D 6885 C45+C                000.000.796.044     0.1

E 0114     1    ST DISC SS050X062X3 D 988 FED-ST                000.000.341.085     0.0

E 0115     1    ST RING 050,0X060,0X004,0 ST/GJL 8896791/-      000.000.417.581     0.0

E 0118     1    ST RETENTION PIECE 12X07X21 ST 5882211/D      000.000.562.211     0.0

E 0121     1    ST LOCATING BUSH 095X080X025 ST/GJL 5884576/B      000.000.564.576     0.4

E 0123     1    ST O-RING OR0090 -03 W 5713 72NBR872                000.000.306.785     0.0

E 0126     2    ST PLUG 10,2 ST 5875024/-      000.000.675.024     0.1

E 0131     1    ST OIL DAM RING 120X051 EN-JL1040 5883405/-      000.000.563.405     0.5

E 0135     1    ST LABYRINTH RING A 050X080 C45 5882162/B      000.000.562.162     0.1

E 0136     1    ST LABYRINTH RING I 050X072 C45 5882112/A      000.000.562.112     0.0

E 0147     1    ST RING 105,0X120,0X005,0 ST/GJL 5881979/B      000.000.561.979     0.1

E 0148     1    ST RING 105,0X120,0X008,0 ST/GJL 5881981/B      000.000.561.981     0.2

E 0150     1    ST ROLLG BRG 32310 D 720 ST-KAEF                000.000.380.770     1.8

E 0151     1    ST ROLLG BRG 32310 D 720 ST-KAEF                000.000.380.770     1.8

E 0154     1    ST BEARING BUSHING 110X120X037 16MnCrS5 5881788/B      000.000.561.788     0.6

E 0155     1    ST BEARING BUSHING 110X120X037 16MnCrS5 5881788/B      000.000.561.788     0.6

E 0166     2    ST OIL DAM PLATE 099/ X25 ST 5884683/-      000.000.564.683     0.0

E 0170     1    ST FAN 250/ 45 AC45000 5882380/D      000.000.562.380     1.1

E 0171     1    ST AIR GUIDE COVER H1 03 DC01 5882476/C      000.000.562.476     3.5

E 0172     1    ST DISC SS045X055X3 D 988 FED-ST                000.000.341.084     0.0

E 0173     1    ST DISTANCE RING BN0820-045-02 W 3372 FED-S                000.000.346.005     0.0

E 0175     4    ST STUD BOLT M08X0045 8.8-A2A 9512398/A      000.000.323.523     0.1

E 0176    12    ST HEXAGON NUT M08 D 934 10-A2C A5E31739966A/AA 000.000.340.375     0.0

E 0177     2    ST HEXAGON HEAD SCREW M10X035 D 933 8.8-A2A                000.050.005.419     0.0

The parts marked with * belong to a subassembly (G). The subassembly must be replaced complete.

Flender Industriegetriebe GmbH, Thierbacher Str.24, 09322 Penig Date HEINIG, FRANK PE-404

Tel. +49(0)37381-61-0, Fax +49(0)37381-80286, www.flender.com

Please quote in correspondence 4505465885
SL 46075981-110 EN

Please refer to DWG No.
5877809,6078959

Part No. No. off Description Drawings No. Ident no. Weight

Type H1SH Page
Parts list

Size 3.0 1/2

ratio 3.125



E 0200     1    ST SHAFT 075X0378 16MnCrS5 5880631/C      000.000.560.631     9.2

ZÄHNEZAHL/NO.OF TEETH/NO.DENTS: 0

E 0206     1    ST PARALLEL KEY 18X11X052 BS D 6885 C45+C G                000.000.300.456     0.1

E 0207     1    ST PARALLEL KEY 18X11X110 B D 6885 C45+C                000.000.300.004     0.2

E 0214     1    ST RING 065,0X080,0X025,0 11SMn30+C 9500675/D      000.000.417.625     0.3

E 0215     1    ST RING 065,0X080,0X004,0 ST/GJL 8896811/-      000.000.417.621     0.0

E 0218     1    ST RETENTION PIECE 12X07X21 ST 5882211/D      000.000.562.211     0.0

E 0226     2    ST PLUG 10,2 ST 5875024/-      000.000.675.024     0.1

E 0231     1    ST OIL DAM RING 120X066 EN-JL1040 5883404/-      000.000.563.404     0.5

E 0235     1    ST LABYRINTH RING A 065X095 C45 5882165/B      000.000.562.165     0.1

E 0236     1    ST LABYRINTH RING I 065X087 C45 5882115/A      000.000.562.115     0.0

E 0247     2    ST RING 105,0X120,0X007,0 ST/GJL 5881980/B      000.000.561.980     0.1

E 0250     1    ST ROLLG BRG 32213 D 720 ST-KAEF                000.000.380.743     1.5

E 0251     1    ST ROLLG BRG 32213 D 720 ST-KAEF                000.000.380.743     1.5

E 0266     2    ST OIL DAM PLATE 073/020X16 DC01 5884686/-      000.000.564.686     0.2

E 0954     1    ST AIR FILTER R 1/4 F 5125 TYP 1 A5E35721490A/AA 000.000.389.241     0.1

E 0956     1    ST REDUCING SOCKET G 1/2X 1/4X25 F 3920 ST- *****          000.000.375.602     0.1

E 0958     1    ST PIPE BEND G4-45 1/4 DIN2950 GTW-35V                002.900.103.040     0.0

E 0960     1    ST REDUCING NIPPLE N4 1/4X1/8 DIN2950 GTW-3                002.900.108.350     0.1

E 9010     1    ST PLATE 152 F 5620                000.000.369.594     0.0

E 9012     1    ST PLATE 287 050 F 5620 FOLIE                000.001.159.518     0.0

E 9026     1    ST PLATE 315 DE/EN 52X74 PVC-FOLIE 6119744/-      002.900.112.933     0.0

Flender Industriegetriebe GmbH, Thierbacher Str.24, 09322 Penig Date HEINIG, FRANK PE-404

Tel. +49(0)37381-61-0, Fax +49(0)37381-80286, www.flender.com

Please quote in correspondence 4505465885
SL 46075981-110 EN

Please refer to DWG No.
5877809,6078959

Part No. No. off Description Drawings No. Ident no. Weight

Type H1SH Page
Parts list

Size 3.0 2/2

ratio 3.125


